
SUSTAINABLE OPERATIONS: 
Water reuse on Long Island
PAGE 44

IN MY WORDS: 
Getting more from 

anaerobic digesters
PAGE 38

All-Around
 

Performers

Tim Burton
Plant Superintendent
Rocky Mount, Va.

tpomag.com
MAY 2018

EXPERIENCE AND CROSS-TRAINING 
SPELL SUCCESS FOR THE ROCKY MOUNT TEAM
PAGE 34

HOW WE DO IT: 
Direct inline pumping 

in Sherman, New York
PAGE 32

ANNUAL
COMPANY
DIRECTORY

PAGE 52 



http://www.proseries-m.com


Screw Pumps

Open Screw Pumps
Enclosed Screw Pumps

A
ll tradem

arks ow
ned by Lakeside Equipm

ent C
orporation. ©

 2018 Lakeside Equipm
ent C

orporation.
Cleaner Water for a Brighter Future®

Lakeside’s screw pumps offer the ideal and cost-effective “drop in” replacements for less reliable designs. 
[...]
ity’s pipes stretch out to surrounding areas and across county lines.

“We’re one of the biggest small-town utilities that I know of,” says 
Donald Compton, water and wastewater treatment manager. That, along with 
highly variable-quality source water, means daily challenges for the plant 
operations team.

The plant has seen three substantial upgrades since it opened in 1957. 
That includes the most recent plant expansion in 2005 to the current 5 mgd 
design capacity (average production is 2.5 mgd).

 
FAR AND WIDE

The Prestonsburg plant serves most of the northern end of Floyd County 
(population 37,000), but there’s much more to the utility distribution sys-
tem. Just over the border in Martin County lies the largest customer: a max-
imum-security federal prison with a minimum-security work camp.

Area communities attracted the prison for the jobs it created in the pris-
ons and at businesses that the inmates’ visitors use. Martin County couldn’t 
provide enough water for the prison, so Prestonsburg stepped in and now 
usually fulfills 100 percent of the prison’s demand of 250,000 to 270,000 gpd.

The federal government and Prestonsburg utility shared the cost of lay-
ing about 20 miles of pipe from the Prestonsburg plant, and the city added 
a few residential customers along the route. Martin County built a 1-million-
gallon storage tank above the prison; Prestonsburg built a smaller tank below 
the prison to feed the pump station that pushes water up to the larger tank.

Recently, the city acquired about 1,200 water customers from another util-
ity that was already buying Prestonsburg water for them. So the city now has 
a 15-mile run of pipe to the southeast and up to the border of Pike County.

 
NO MORE CHLORINE

Being in a developed area of the community, the plant faced issues with 
its original chlorine disinfection. In 2005, the utility stepped away from using 
chlorine gas to reduce risk to its neighbors, which include a school with 750 
students, a nursing home, and a large residential area. Only half a dozen of 
the 1-ton chlorine cylinders were kept on site at any time. Because of the 
handling risk, Compton wouldn’t let any team member change a cylinder 
alone, and that sometimes meant calls at 2 a.m. when a cylinder was empty.

“We would limit chlorine deliveries to before 7:30 a.m. or after 3:30 p.m. 
so that just in case something did happen, students wouldn’t be in the school,” 
Compton says. The Fire Department provided hazmat protection, but the 
utility paid for the firefighters’ protective suits and for drills.

In place of chlorine, the city installed a MIOX system, which uses elec-
tricity to convert a brine solution to chlorine and other byproducts. A 45-ton 

Prestonsburg (Kentucky) Water Filtration Plant
BUILT: | 1957; updates 1983, 1993, 2005  
POPULATION SERVED: | 23,960 (8,907 connections)
SERVICE AREA: | 210-plus square miles
EMPLOYEES: | 6
FLOWS: | 5 mgd design, 2.5 mgd average
SOURCE WATER: | Levisa Fork, Big Sandy River
SYSTEM STORAGE: | 5 million gallons
DISTRIBUTION: | 350-plus miles of water mains
ANNUAL BUDGET: | $9 million (operations)
KEY CHALLENGE: | Variable quality in source water
WEBSITE: | www.prestonsburgwater.com
GPS COORDINATES: | Latitude: 37°40’5.84”N; longitude: 82°44’35.73”W

A testing system simulates floc levels in 
the processed water at the Prestonsburg 
filtration plant.



tpomag.com    May 2018   21

PRESTONSBURG WATER PLANT TEAM MEMBERS DEAL WITH 
AN EXPANSIVE TERRITORY AND VARIABLE SOURCE WATER 
TO DELIVER A CONSISTENTLY HIGH-QUALITY PRODUCT

STORY: David Steinkraus  |  PHOTOGRAPHY: Craig Hudson

water: PLANT
top performer

Utility
Little Big

THE EASTERN KENTUCKY CITY OF PRESTONSBURG 
sits in a valley of the Appalachian foothills, and from there, the water util-
ity’s pipes stretch out to surrounding areas and across county lines.

“We’re one of the biggest small-town utilities that I know of,” says 
Donald Compton, water and wastewater treatment manager. That, along with 
highly variable-quality source water, means daily challenges for the plant 
operations team.

The plant has seen three substantial upgrades since it opened in 1957. 
That includes the most recent plant expansion in 2005 to the current 5 mgd 
design capacity (average production is 2.5 mgd).

 
FAR AND WIDE

The Prestonsburg plant serves most of the northern end of Floyd County 
(population 37,000), but there’s much more to the utility distribution sys-
tem. Just over the border in Martin County lies the largest customer: a max-
imum-security federal prison with a minimum-security work camp.

Area communities attracted the prison for the jobs it created in the pris-
ons and at businesses that the inmates’ visitors use. Martin County couldn’t 
provide enough water for the prison, so Prestonsburg stepped in and now 
usually fulfills 100 percent of the prison’s demand of 250,000 to 270,000 gpd.

The federal government and Prestonsburg utility shared the cost of lay-
ing about 20 miles of pipe from the Prestonsburg plant, and the city added 
a few residential customers along the route. Martin County built a 1-million-
gallon storage tank above the prison; Prestonsburg built a smaller tank below 
the prison to feed the pump station that pushes water up to the larger tank.

Recently, the city acquired about 1,200 water customers from another util-
ity that was already buying Prestonsburg water for them. So the city now has 
a 15-mile run of pipe to the southeast and up to the border of Pike County.

 
NO MORE CHLORINE

Being in a developed area of the community, the plant faced issues with 
its original chlorine disinfection. In 2005, the utility stepped away from using 
chlorine gas to reduce risk to its neighbors, which include a school with 750 
students, a nursing home, and a large residential area. Only half a dozen of 
the 1-ton chlorine cylinders were kept on site at any time. Because of the 
handling risk, Compton wouldn’t let any team member change a cylinder 
alone, and that sometimes meant calls at 2 a.m. when a cylinder was empty.

“We would limit chlorine deliveries to before 7:30 a.m. or after 3:30 p.m. 
so that just in case something did happen, students wouldn’t be in the school,” 
Compton says. The Fire Department provided hazmat protection, but the 
utility paid for the firefighters’ protective suits and for drills.

In place of chlorine, the city installed a MIOX system, which uses elec-
tricity to convert a brine solution to chlorine and other byproducts. A 45-ton 

Prestonsburg (Kentucky) Water Filtration Plant
BUILT: | 1957; updates 1983, 1993, 2005  
POPULATION SERVED: | 23,960 (8,907 connections)
SERVICE AREA: | 210-plus square miles
EMPLOYEES: | 6
FLOWS: | 5 mgd design, 2.5 mgd average
SOURCE WATER: | Levisa Fork, Big Sandy River
SYSTEM STORAGE: | 5 million gallons
DISTRIBUTION: | 350-plus miles of water mains
ANNUAL BUDGET: | $9 million (operations)
KEY CHALLENGE: | Variable quality in source water
WEBSITE: | www.prestonsburgwater.com
GPS COORDINATES: | Latitude: 37°40’5.84”N; longitude: 82°44’35.73”W

A testing system simulates floc levels in 
the processed water at the Prestonsburg 
filtration plant.

http://www.prestonsburgwater.com


22     TREATMENT PLANT OPERATOR

www.AdEdgetech.com

AdEdge is your one-stop resource for arsenic treatment systems 

for any size community. We now supply Bayoxide E33 adsorptive 

media and E33 media replacements for the largest and the 

smallest systems. As always, AdEdge offers competitive pricing, 

experienced engineers, and unparalleled support.

With AdEdge’s arsenic treatment systems’ global success history, 

why would you go anywhere else?

When you’re ready to make the right move, call us at 866.823.3343.

Ready to make the right move?

ARSENIC  
IS NOT  
A GAME

Booth 25108

salt silo holds the base material. “With MIOX, the dangers are greatly 
reduced,” Compton says. “The product tank smells like an overchlorinated 
swimming pool.”

 
RIVER CHALLENGE

Also in 2005, the utility installed a new raw water intake. Prestonsburg 
draws its entire supply from the Levisa Fork of the Big Sandy River. At the 

new intake, a pair of 100 hp pumps 
(KSB) pulls water into a 20-inch 
manifold to one 20-inch line that 
feeds a single 16-inch pipe entering 
a building equipped with a Grit King 
grit separator (Hydro International). 
The older intake has a pair of 75-inch 
Pentair Water - Hydromatic pumps.

“We have used that older intake 
quite a bit when conditions in the 
river plugged the new intake, even 
though we have an airburst on the 
screen,” Compton says. “The river 
is aptly named Big Sandy.”

No one knows the exact cause of 
the plugging because there is no way 
to see into the river, he says. The new 
intake is about 6 inches lower than 
the old one, so possibly river bottom 
sediment enters the intake during 
times of high turbidity. Another pos-
sible cause is leaves in the water after 
storms. Between 30 and 40 miles 

upstream is a flood-control lake and dam, and water it 
releases may still be roiling when it reaches Prestons-
burg. It’s not uncommon to see 1,500 NTU or higher in 
raw water during heavy flows. The highest recorded tur-
bidity at the plant is 11,500 NTU.

The intake screens have openings of about one-eighth 
inch, and to improve the flow, the city hired divers to 
blow some 1- and 2-inch holes into the screens. “It doesn’t 
stop up as much, but the holes mean we have larger debris 

coming in,” Compton says. That can be handled by the 
Grit King grit separator, along with good maintenance 
of the flocculation basins.

From the separator, the water goes into a Chemineer flash mixer from 
NOV and then into the floc basins, equipped with single-speed drives. There 
are three settling basins — two conventional and one with a lamella plate 
system. Four mixed-media filters come next — two using gravel, sand, and 
anthracite, and two updated in 2011 to use sand and anthracite with a Leo-
pold - a Xylem Brand IMS cap support. Then comes post-treatment with 
MIOX and fluoride. A 750,000-gallon clearwell split into four sections feeds 
two 300 hp distribution pumps (Aurora Layne/Verti-Line). A U.S. MOTORS 
75 hp pump (Nidec Motor) handles backwashing.

‘‘We would limit chlorine  

deliveries to before 7:30 a.m.  

or after 3:30 p.m. so that just in  

case something did happen,  

students wouldn’t be in the school.”
DONALD COMPTON

Tim Goble, water treatment plant 
manager, looks ahead to a major 
plant upgrade that will add two 
filters and retrofit the floc basins 
with variable-speed drives. 

The Prestonsburg plant uses a MIOX system for disinfection in place of 
chlorine, using an Allen-Bradley PanelView Plus terminal (Rockwell Automation).

(continued)



www.AdEdgetech.com

AdEdge is your one-stop resource for arsenic treatment systems 

for any size community. We now supply Bayoxide E33 adsorptive 

media and E33 media replacements for the largest and the 

smallest systems. As always, AdEdge offers competitive pricing, 

experienced engineers, and unparalleled support.

With AdEdge’s arsenic treatment systems’ global success history, 

why would you go anywhere else?

When you’re ready to make the right move, call us at 866.823.3343.

Ready to make the right move?

ARSENIC  
IS NOT  
A GAME

Booth 25108

FREE INFO – SEE ADVERTISER INDEX

salt silo holds the base material. “With MIOX, the dangers are greatly 
reduced,” Compton says. “The product tank smells like an overchlorinated 
swimming pool.”

 
RIVER CHALLENGE

Also in 2005, the utility installed a new raw water intake. Prestonsburg 
draws its entire supply from the Levisa Fork of the Big Sandy River. At the 

new intake, a pair of 100 hp pumps 
(KSB) pulls water into a 20-inch 
manifold to one 20-inch line that 
feeds a single 16-inch pipe entering 
a building equipped with a Grit King 
grit separator (Hydro International). 
The older intake has a pair of 75-inch 
Pentair Water - Hydromatic pumps.

“We have used that older intake 
quite a bit when conditions in the 
river plugged the new intake, even 
though we have an airburst on the 
screen,” Compton says. “The river 
is aptly named Big Sandy.”

No one knows the exact cause of 
the plugging because there is no way 
to see into the river, he says. The new 
intake is about 6 inches lower than 
the old one, so possibly river bottom 
sediment enters the intake during 
times of high turbidity. Another pos-
sible cause is leaves in the water after 
storms. Between 30 and 40 miles 

upstream is a flood-control lake and dam, and water it 
releases may still be roiling when it reaches Prestons-
burg. It’s not uncommon to see 1,500 NTU or higher in 
raw water during heavy flows. The highest recorded tur-
bidity at the plant is 11,500 NTU.

The intake screens have openings of about one-eighth 
inch, and to improve the flow, the city hired divers to 
blow some 1- and 2-inch holes into the screens. “It doesn’t 
stop up as much, but the holes mean we have larger debris 

coming in,” Compton says. That can be handled by the 
Grit King grit separator, along with good maintenance 
of the flocculation basins.

From the separator, the water goes into a Chemineer flash mixer from 
NOV and then into the floc basins, equipped with single-speed drives. There 
are three settling basins — two conventional and one with a lamella plate 
system. Four mixed-media filters come next — two using gravel, sand, and 
anthracite, and two updated in 2011 to use sand and anthracite with a Leo-
pold - a Xylem Brand IMS cap support. Then comes post-treatment with 
MIOX and fluoride. A 750,000-gallon clearwell split into four sections feeds 
two 300 hp distribution pumps (Aurora Layne/Verti-Line). A U.S. MOTORS 
75 hp pump (Nidec Motor) handles backwashing.

‘‘We would limit chlorine  

deliveries to before 7:30 a.m.  

or after 3:30 p.m. so that just in  

case something did happen,  

students wouldn’t be in the school.”
DONALD COMPTON

Tim Goble, water treatment plant 
manager, looks ahead to a major 
plant upgrade that will add two 
filters and retrofit the floc basins 
with variable-speed drives. 

The Prestonsburg plant uses a MIOX system for disinfection in place of 
chlorine, using an Allen-Bradley PanelView Plus terminal (Rockwell Automation).

(continued)

http://www.AdEdgetech.com


24     TREATMENT PLANT OPERATOR

Accurate, versatile
chemical pumps

•	Cut	chemical	costs	through	higher	accuracy	metering

•	Simple	drop-in	installation	eliminates	ancillary	equipment

•	Range	expanded	to	include	the	Qdos	120:	flow	rates	from	
0.001	to	31.7		USGPH	at	100	Psi

qdospumps.com
info@wmftg.com

F u l l y 	 s e a l e d 	 f o r
l i f e , 	 o n e 	 m i n u t e
tool-free	maintenance

R E V O LU T I O N A R Y  P E R I S TA LT I C  P U M P H E A D

Booth 19052
Now in

clu
des Q

dos 1
20

RANGE 

EXTENDED!

QDOS-WM-TPO 9x10.875full.indd   1 3/29/18   4:26 PM

The Stonecrest baseball complex stands on a hill above the city; pipes 
run to the top of the 2,000-foot hill where there are three storage tanks, one 
for reuse water from the wastewater plant, used to irrigate a nearby golf 
course. One tank is elevated to provide pressure to buildings on the hilltop.

REAPING RECOGNITION
The city’s accomplishments haven’t escaped notice. In 2016, Prestons-

burg won the Drinking Water Plant Award from the Kentucky Water and 
Wastewater Operators Association. The Prestonsburg team also won the Ken-
tucky Water and Wastewater Operators Association Water Treatment Plant 
of the Year award in 2009.

From the Kentucky/Tennessee Section American Water Works Associa-
tion, Prestonsburg won the Small Plant Award in 1997 and the Medium Plant 
Award in 2011. In addition, the team has five top 10 finishes for the Kentucky 
Rural Water Association’s Wooden Bucket Award for customer relations and 
high-quality services.

It takes a skilled team to make it all happen. Plant team members are 
Tim Goble, water treatment plant manager, and operators Woody Jarrell, 
[...]
equipped with variable-frequency drives, dry-run protection, and DIPCUT 
impellers, changeable without special tools.

“One pump can handle 100 percent of our normal flow,” Irwin says. “It’s 
nice to know we have plenty of pump power, especially since we have an I&I 
issue. When we get heavy rains or thaws, we have enough capacity without 
any problem.”

The system was delivered essentially plug-and-play. Wastewater from the 
collections system enters the vault through a 12-inch pipe, and wastewater 

wastewater:
HOW WE DO IT

P
H

O
T

O
S

 C
O

U
R

T
E

S
Y

 O
F 

T
H

E
 V

IL
L

A
G

E
 O

F 
S

H
E

R
M

A
N

Flanges connect 
the lift station 
inlets directly 
to the pumps.

The completed DIP system installation shows a dry space with easily  
accessible equipment in place of a hazardous wet well environment.



tpomag.com    May 2018   33

from the plant itself enters through an 8-inch pipe. Flanges anchored to the 
vault wall deliver influent directly to the pump inlets. On the discharge side, 
6-inch PVC pipe connects the pumps to the existing 6-inch lift station dis-
charge line.

“It turned the wet well into a dry pit,” Irwin says. “Eventually we will 
fill the bottom of the well with stone and pour a concrete floor.”

 
QUICK INSTALL

After preparations were made, the actual DIP system installation took 
just 11.5 hours. During the project, wastewater was bypassed using a trailer-
mounted trash pump. Koester Associates, local representative for C&B Equip-
ment, led the installation, the first DIP system in the state.

Irwin and assistant Dennis Watson helped Koester Associates workers 
Chris Frechette, Brian Osborn, and Rick Hoffman with the project, as did 
Doug Crane and Larry Meeder from the Sherman 
Street Department. Matt Oehlbeck of the nearby 
North County Chautauqua Lake Sewer District 
brought a truck with a crane to lower the equipment 
into the well. Byron Gens from the neighboring vil-
lage of Westfield brought a vacuum truck to empty 
the wet well before installation. A month earlier, Oehl-
beck and Gens helped remove a catwalk and other 
structures to prepare for the project. “Getting the 
system into the well in one day was a big feat, and I 
couldn’t have asked for a better crew,” Irwin says.

Startup ran smoothly with assistance from Ste-
fane Dumonceaux, owner of S.I.D.E. Industrie, the 
DIP Systeme manufacturer. An OmniDIP control 
enables the system to continuously send operating 
data for remote monitoring. The pumps are installed 
about 10 feet below the surface in an 8-foot-diameter 
space. “Essentially it’s like a workroom,” Irwin says. 
“It’s still a confined space, but not nearly as hazard-
ous an environment as when it was a wet well with 
open water.”

 
RELIABLE PERFORMANCE

In operation, the pumps run continuously; the 
variable-frequency drives adjust the speed according 
to the influent flow. The flow rate is measured by a 
transducer installed in the lower part of the inlet; it 
measures the depth of the flow over it, and the out-
put from the transducer determines the speed of the 
pumps. If there is no flow, the pumps stop until flow 
begins again.

The pumps are self-cleaning with a special impel-
ler design that allows wipes, rags and other trash to 
pass through after being shredded. When a solid 
object impedes the impeller, the torque increases and 
the control system senses that the pump is becoming 
clogged. The pump then automatically slows down, 
stops and reverses direction.

At that point, knives on the impeller pop up and shred the trash. When 
the control senses that the pump is running free again, it slows down, stops, 
and returns to the normal pumping direction. The control system is fully 
programmable. Users can check on or adjust pump operation remotely using 
a smartphone, tablet or desktop computer.

Irwin observes, “It’s a very inno-
vative technology. It got rid of our 
confined-space issues. I know it’s 
going to save us a lot of man-hours. 
If we have issues, the equipment is 
easily accessible. We don’t have go 
down into a silo 20 feet deep. Every-
thing is right there.”   

‘‘It’s a very innovative  

technology. It got rid of our 

confined-space issues. I know  

it’s going to save us a lot of 

man-hours.” 
JAY IRWIN

Share Your Ideas
TPO welcomes news about interesting 
methods or uses of technology at  
your facility for future articles in the  
How We Do It column. 

Send your ideas to editor@ 
tpomag.com or call 877-953-3301

VISIT AERZEN AT

BOOTH# 2816

FREE INFO – SEE ADVERTISER INDEX

Drying Out 
a Wet Well
DIRECT INLINE PUMPING OF INFLUENT BOOSTS EFFICIENCY AND ELIMINATES A 
CONFINED-SPACE HAZARD FOR A SMALL CLEAN-WATER PLANT IN WESTERN NEW YORK

By Ted J. Rulseh

The team at the village of Sherman’s clean-water plant in New York 
faced frequent and hazardous confined-space entries to de-rag pumps 
in the influent wet well. A new pump installation lasting just under 

12 hours made the problem go away.
The village team installed a direct inline pumping, or DIP, system in which 

submersible pumps installed in a wet well and activated by floats are replaced 
by pumps that are directly connected to the lift station inlet and outlet.

The pumps run continuously, ramping their speed up and down accord-
ing to the incoming volume. In the process, the pumps grind up wipes and 
other trash so that it can pass through without causing clogs. Online since 
mid-January, the system has been trouble-free and has saved significantly 
on labor.

 
TROUBLESOME ENTRIES

Sherman, a rural community of 730 on the far west end of New York, has 
a 40-year-old 140,000 gpd (design) package treatment plant that achieves 
more than 99 percent BOD and TSS removal. It includes two circular pro-
cess tanks (only one in operation), each with an aeration zone, a contact sta-
bilization zone, a digester, and a stilling well in the middle.

Wastewater from the village flows entirely by gravity to an influent wet 
well on the plant property. The lift station lies 20 feet in the ground. Before 
the DIP system was installed, a pair of centrifugal pumps lifted the influent 
to the plant headworks.

“The biggest concern I had was a safety issue with climbing down into 
that steel lift station vault through a 36-inch silo access,” says Jay Irwin, chief 
operator. Those entries required complete confined-space entry gear and 
safety procedures.

“Second, with those pumps aging, we were having to go down quite often, 
shutting down one pump and taking it apart to clean it,” Irwin says. “The 
pumps would get clogged quite often with mop rags that would build in the 
wet well. We would go in there once a week to clean the bar screen, and we 
would also go down every two to three months, using a septic tank cleaning 
truck to pull everything out of there and start over.”

A BETTER WAY
While looking to solve those problems, Irwin read about the DIP tech-

nology in Treatment Plant Operator magazine (June 2016 issue). He contacted 
Jon Dunham, key accounts manager for the vendor, C&B Equipment. “I sent 
him the engineering specifications for our lift station and wet well, and he 
emailed a quote for the system at $63,000,” Irwin says.

The installation includes a pair of 15 hp 1 System DIP101R/4VV pumps, 
each rated for 360 gpm at 40 feet of total dynamic head. The pumps are 
equipped with variable-frequency drives, dry-run protection, and DIPCUT 
impellers, changeable without special tools.

“One pump can handle 100 percent of our normal flow,” Irwin says. “It’s 
nice to know we have plenty of pump power, especially since we have an I&I 
issue. When we get heavy rains or thaws, we have enough capacity without 
any problem.”

The system was delivered essentially plug-and-play. Wastewater from the 
collections system enters the vault through a 12-inch pipe, and wastewater 

wastewater:
HOW WE DO IT

P
H

O
T

O
S

 C
O

U
R

T
E

S
Y

 O
F 

T
H

E
 V

IL
L

A
G

E
 O

F 
S

H
E

R
M

A
N

Flanges connect 
the lift station 
inlets directly 
to the pumps.

The completed DIP system installation shows a dry space with easily  
accessible equipment in place of a hazardous wet well environment.

www.aerzenusa.com


34     TREATMENT PLANT OPERATOR

STAFF MEMBERS AT THE 
ROCKY MOUNT (VIRGINIA)
wastewater treatment plant don’t mind 
getting their hands dirty. In fact, 
that’s a point of pride, according to 
Tim Burton, plant superintendent.

“We do most of our own mainte-
nance,” Burton says. That includes 
rebuilding everything from seven pump 
stations to the treatment plant equip-
ment at this 2.0 mgd (design) advanced 
secondary plant in the Blue Ridge 
Mountain region of Virginia.

Burton and team members Brian 
Sink, Jason Jones, Dennis Potter, and 
Joseph Cerebe have a combined 79 
years’ experience in wastewater treat-
ment. All are lab-certified and cross-
trained and have responsibility for all 
CCTV inspections of the town’s col-
lections system. “They make me look 
good,” Burton says.

 
STEPPING UP

For many years, Rocky Mount operated an aging trickling filter-chlori-
nation facility. The current plant, online since 1994, was built farther down-
stream and can meet strict treatment standards designed to protect endangered 
Roanoke perch in the Pigg River, the plant’s receiving stream.

The current plant draws wastewater through seven lift stations equipped 
with Gorman-Rupp pumps. Preliminary treatment consists of a fine screen 

with screw compactor, two grit cham-
bers and a grit classifier. The grit cham-
bers are operated on an alternating 
schedule.

The water then passes through an 
ultrasonic flow measurement device 
and a Parshall flume to a three-tiered 
Envirex Orbal oxidation ditch (Evo-
qua Water Technologies). Nitrifica-
tion-denitrification takes places in the 
outermost ring, with good results. “The 
two inner ditches have the same capac-
ity as the outer ditch,” Burton says. 
“We control MLSS, pH and DO. It’s 
the heartbeat of our plant.”

Treated wastewater settles in two 
65-foot-diameter Envirex clarifiers. 
Two TrojanUV units disinfect the 
effluent. Post-aeration follows before 
discharge to the river. Two 200,000- 
gallon aerobic digesters stabilize and 
thicken the biosolids, which are 
stored in the digesters for up to 30 
days. A filter press (Alfa Laval) dewa-

ters the material; the 16 percent solids cake is trucked to the Franklin 
County landfill.

The facility sends about 8 to 10 dry metric tons of solids a month to the 
landfill. There is no cost for landfilling since the plant in turn processes the 
landfill’s leachate. It’s an equitable trade-off. “It’s good that the town and the 
county get along,” Burton says. “You don’t always see that with localities.”

A L L - A R O U N D

PERFORMERS
EXPERIENCE AND CROSS-TRAINING MAKE ROCKY MOUNT TEAM MEMBERS HIGHLY SELF-RELIANT 

IN MAINTAINING AND REBUILDING THEIR WASTEWATER TREATMENT PLANT

STORY: Jim Force  |  PHOTOGRAPHY: Joe Hermitt

wastewater: OPERATOR
top performer

Tim Burton and the Rocky Mount plant team rely on a SCADA system 
powered by Ignition software (Inductive Automation).

Town of Rocky Mount (Virginia)  
Wastewater Treatment Plant
BUILT: | 1992-1994
POPULATION SERVED: | 5,000
AREA SERVED: | Mainly town of Rocky Mount
FLOWS: | 2 mgd design, 0.75 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Oxidation ditch, clarifiers, UV disinfection, 
 post aeration
RECEIVING WATER: | Pigg River
BIOSOLIDS: | Landfilled
ANNUAL BUDGET: | $500,000 (operations)
WEBSITE: | www.rockymountva.org
GPS COORDINATES: | Latitude: 36°59’10.46”N; longitude: 79°53’1.63”W

Tim Burton estimates his staff does  
95 percent of plant repair and maintenance: 
“There are very few places that our crew 
hasn’t repaired or rebuilt.”

The Virginia Department of Environmental Quality designates Rocky Mount 
as a benchmark plant for its maintenance practices and performance record.



tpomag.com    May 2018   35

STAFF MEMBERS AT THE 
ROCKY MOUNT (VIRGINIA)
wastewater treatment plant don’t mind 
getting their hands dirty. In fact, 
that’s a point of pride, according to 
Tim Burton, plant superintendent.

“We do most of our own mainte-
nance,” Burton says. That includes 
rebuilding everything from seven pump 
stations to the treatment plant equip-
ment at this 2.0 mgd (design) advanced 
secondary plant in the Blue Ridge 
Mountain region of Virginia.

Burton and team members Brian 
Sink, Jason Jones, Dennis Potter, and 
Joseph Cerebe have a combined 79 
years’ experience in wastewater treat-
ment. All are lab-certified and cross-
trained and have responsibility for all 
CCTV inspections of the town’s col-
lections system. “They make me look 
good,” Burton says.

 
STEPPING UP

For many years, Rocky Mount operated an aging trickling filter-chlori-
nation facility. The current plant, online since 1994, was built farther down-
stream and can meet strict treatment standards designed to protect endangered 
Roanoke perch in the Pigg River, the plant’s receiving stream.

The current plant draws wastewater through seven lift stations equipped 
with Gorman-Rupp pumps. Preliminary treatment consists of a fine screen 

with screw compactor, two grit cham-
bers and a grit classifier. The grit cham-
bers are operated on an alternating 
schedule.

The water then passes through an 
ultrasonic flow measurement device 
and a Parshall flume to a three-tiered 
Envirex Orbal oxidation ditch (Evo-
qua Water Technologies). Nitrifica-
tion-denitrification takes places in the 
outermost ring, with good results. “The 
two inner ditches have the same capac-
ity as the outer ditch,” Burton says. 
“We control MLSS, pH and DO. It’s 
the heartbeat of our plant.”

Treated wastewater settles in two 
65-foot-diameter Envirex clarifiers. 
Two TrojanUV units disinfect the 
effluent. Post-aeration follows before 
discharge to the river. Two 200,000- 
gallon aerobic digesters stabilize and 
thicken the biosolids, which are 
stored in the digesters for up to 30 
days. A filter press (Alfa Laval) dewa-

ters the material; the 16 percent solids cake is trucked to the Franklin 
County landfill.

The facility sends about 8 to 10 dry metric tons of solids a month to the 
landfill. There is no cost for landfilling since the plant in turn processes the 
landfill’s leachate. It’s an equitable trade-off. “It’s good that the town and the 
county get along,” Burton says. “You don’t always see that with localities.”

A L L - A R O U N D

PERFORMERS
EXPERIENCE AND CROSS-TRAINING MAKE ROCKY MOUNT TEAM MEMBERS HIGHLY SELF-RELIANT 

IN MAINTAINING AND REBUILDING THEIR WASTEWATER TREATMENT PLANT

STORY: Jim Force  |  PHOTOGRAPHY: Joe Hermitt

wastewater: OPERATOR
top performer

Tim Burton and the Rocky Mount plant team rely on a SCADA system 
powered by Ignition software (Inductive Automation).

Town of Rocky Mount (Virginia)  
Wastewater Treatment Plant
BUILT: | 1992-1994
POPULATION SERVED: | 5,000
AREA SERVED: | Mainly town of Rocky Mount
FLOWS: | 2 mgd design, 0.75 mgd average
TREATMENT LEVEL: | Secondary
TREATMENT PROCESS: | Oxidation ditch, clarifiers, UV disinfection, 
 post aeration
RECEIVING WATER: | Pigg River
BIOSOLIDS: | Landfilled
ANNUAL BUDGET: | $500,000 (operations)
WEBSITE: | www.rockymountva.org
GPS COORDINATES: | Latitude: 36°59’10.46”N; longitude: 79°53’1.63”W

Tim Burton estimates his staff does  
95 percent of plant repair and maintenance: 
“There are very few places that our crew 
hasn’t repaired or rebuilt.”

The Virginia Department of Environmental Quality designates Rocky Mount 
as a benchmark plant for its maintenance practices and performance record.

http://www.rockymountva.org


36     TREATMENT PLANT OPERATOR

“Unless it’s a major electrical project or it requires specialty equipment, 
we do all the rebuilding of equipment ourselves,” Burton says. “Pumps, the 
UV units, lift stations, light electrical. With our SCADA system, we installed 
all of the equipment, ran all of the wiring and took care of everything except 
connecting the wires and programming. It brought our costs down.”